
 

  

DRAFT BASIS OF DESIGN 
MEMORANDUM  

Morro Bay WRF 

B&V PROJECT NO. 400530 

PREPARED FOR 

City of Morro Bay, California  

2 MAY 2019 

  

2017





City of Morro Bay, California | DRAFT Basis of Design Memorandum 

 

BLACK & VEATCH | Table of Contents i 

1.1.1.1.1.1.1 Table of Contents 
 

0 EXECUTIVE SUMMARY ................................................................................................................................ 1 

0.1 Project Scope .......................................................................................................................................................... 1 

0.2 Design Focus of the BDR and 30% drawings Submittal ....................................................................... 6 
[...]
Dichloromethane  
(Methylene chloride) 

mg/L       0.005   

1,2-Dichloropropane mg/L       0.005   

1,3-Dichloropropene mg/L       0.0005   

Ethylbenzene mg/L       0.3   

Methyl tertiary butyl 
ether (MTBE)  

mg/L       0.013   

Monochlorobenzene mg/L       0.07   

Styrene  mg/L       0.1   

1,1,2,2-
Tetrachloroethane 

mg/L       0.001   

Tetrachloroethylene 
(PCE)  

mg/L       0.005   

Toluene mg/L       0.15   

1,2,4-
Trichlorobenzene   

mg/L       0.005   

1,1,1-
Trichloroethane  
(1,1,1-TCA) 

mg/L       0.2   

1,1,2-
Trichloroethane 
(1,1,2-TCA) 

mg/L       0.005   

Trichloroethylene 
(TCE)  

mg/L       0.005   



City of Morro Bay, California | DRAFT Basis of Design Memorandum 

 

   
| Process Design Criteria 3-7 

PARAMETER 
UNIT OF 

MEASURE
1-7 

ANNUAL 
AVERAGE

9 

MINIMUM 
MONTHLY 
AVERAGE10

,11 

MAXIMUM 
MONTHLY 

AVERAGE10,12 

MAXIMUM 
14 

PEAK HOUR 

Trichlorofluorometh
ane  
(Freon 11) 

mg/L       0.15   

1,1,2-Trichloro-1,2,2-
Trifluoroethane 
(Freon 113) 

mg/L       1.2   

Vinyl chloride  mg/L       0.0005   

Xylenes  mg/L    1.75  

Footnotes: 

1. Flow units: 
MGD = million gallons per day 

2. Concentration units: 
mg/L =  milligrams per liter;  
mg-N/L = milligrams per liter as Nitrogen;  
mg-P/L = milligrams per liter as Phosphorus 

3. Mass Load Units: 
lb/d = pounds per day (calculated using on concentration and flow);  
lb-N/d = pounds nitrogen per day;  
lb-P/d = pounds phosphorus per day.  

4. S.U. =  standard units 
5. °C = degrees centigrade 
6. µS/cm = microsiemens per centimeter 
7. pCi/L =  picocuries per liter 
8. Influent samples shall be collected as composite samples. A composite sample is a flow-

weighted combination of no fewer than eight (8) individual samples obtained at equal time 
intervals over a 24-hour period. The volume of each individual sample collected is proportional 
to the flowrate at the time of sampling.  

9. Annual average is the arithmetic average of the total number of data collected in a calendar 
year.  

10. The monthly average is the arithmetic mean of the daily concentrations over a calendar month. 
11. Minimum Monthly Average is the minimum value of the monthly average in a calendar year. 
12. Maximum Monthly Average is the maximum value of the monthly average in a calendar year. 
13. Maximum day flow and load incorporates a maximum day flow and a maximum day load. The 

maximum day flow is the maximum daily total flow in a calendar year. The maximum day load 
for a particular parameter is the largest amount received in the influent during a continuous 
24-hour period expressed as a weight per day. 

14. Maximum is the maximum concentration value of any composite sample in a calendar year.  

3.1 EFFLUENT QUALITY REQUIREMENTS  
This section summarizes the effluent quality requirements for the project.  

3.1.1 Ocean Discharge Requirements 

The effluent from the WRF discharged to the Ocean will meet the requirements for Effluent 

Limitations – Discharge Point No. 001 set forth in National Pollution Discharge Elimination System 



DRAFT Basis of Design Memorandum | City of Morro Bay, California 

 

3-8 Process Design Criteria | May 2019 

(NPDES) No. CA0047881, Draft Order No. R3-2017-0050 adopted by the Central Coast Water Board 

on December 7, 2017 with compliance measured utilizing the effluent composite sample collected 

at the Morro Bay WRF site.  

3.1.2 Potable Reuse Requirements 

Finished water quality for the new potable reuse facility will meet all Maximum Contaminant Level 

(MCL) and secondary MCL values found in SWRCB (2015) and notification level (NL) requirements 

from the State of California 

(https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/documents/notificationl

evels/notification_levels_response_levels_overview.pdf) 

Table 3-2 illustrates the target log removal credits for the WRF.  

Table 3-2: Log Removal Performance Expectations  

PATHOGEN DDW 
REQUIREMENT  

MBR RO UV-
AOP 

FREE 
CHLORINE  

UNDERGROUND 
RETENTION 

TOTAL 
WRF 

Virus 12 1 1.5(1) 6 4 2 14.5 

Giardia 10 2.5 1.5 6 - - 10 

Cryptosporidium  10 2.5 1.5 6 - - 10 

(1) In consideration of the subsurface travel time and LRV credits offered through the suite of unit operations, 

only 1 log virus removal is required through the RO system. 

 

https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/documents/notificationlevels/notification_levels_response_levels_overview.pdf
https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/documents/notificationlevels/notification_levels_response_levels_overview.pdf


City of Morro Bay, California | DRAFT Basis of Design Memorandum 

 

   
| Facility Design Criteria 4-1 

4 Facility Design Criteria  
Facility design criteria are organized into the various plant areas which correspond with drawing 

and P&ID numbering. The Plant Area numbers are illustrated in Table 4-1 below.  

Table 4-1: Facility Area Numbers  

AREA NUMBER AREA NAME  

00 General, non-area specific  

10 Mass Earthwork  

11 Grading and Paving  

12 Yard Piping  

13 Wash Rack  

14 WRF Parking Canopy  

15 Collection Vehicles Equipment Storage  

16 Water Vehicles Equipment Storage  

17 Permanent Open Storage  

18 Plant Drain / Sewer Pump Station  

19 Fire Flow Pump Station and Storage Tank  

21 Headworks Area - Headworks 

22 Headworks Area - Fine Screens 

23 Headworks Area - Odor Control 

24 Headworks Area - Vactor Washdown 

31 Treatment Area - BNR Basins 

32 Treatment Area - MBR System 

33 Treatment Area - RO Feed Tanks 

34 Treatment Area – Onsite Recycle Pump Station 

51 RO/UV Building - RO System 

52 RO/UV Building - UV System 

61 Effluent Area - Calcite Contactor 

62 Effluent Area - IPR Product Water Storage Tank 

63 Effluent Area - IPR Product Water Pump Station 

64 Effluent Area - Outfall Pump Station 

65 Effluent Area - Disinfection System 

71 Residuals Area - Sludge Holding Tanks & SAFE Settling Tank 

72 Residuals Area - Dewatering Facility 

73 Residuals Area - SAFE Filter System 

80 Electrical Building 

81 Emergency Power Facility 

90 Chemical Facility 

95 Operations Building 

96 Maintenance Building 



DRAFT Basis of Design Memorandum | City of Morro Bay, California 

 

4-2 Facility Design Criteria | May 2019 

4.1 HEADWORKS – AREA 20  

4.1.1 Coarse Screening and Grit Removal 

Coarse screen, grit removal, and fine screen systems are dedicated to removing and processing 

suspended particulate matter, with each system treating debris of different size groups.  Coarse 

screening and grit removal are provided to all flow entering the plant.  Two coarse screen and grit 

removal trains are provided, each able to treat up to the peak hour flows.   

Influent (coarse) screening system serves as the first treatment step by removing and processing 

large debris, such as rags, paper, and plastics.  Solids are captured on the bar screen rack, while 

water passes through the screen to the grit removal system.  Intermittently, the solid screenings are 

collected from the racks and discharged to the coarse screening washer compactor.  The washer 

uses plant water to remove soluble organics from the screenings and sent to the mainstream for 

treatment in the BNR system.  A screw auger dewaters and conveys screenings into a bag contained 

in a rolling dumpster.  The top portion of the bag is covered by a canvas protective cover to shield 

the bag from wind or UV damage.   

Wastewater from the coarse screens enters the grit basin where grit settles in a hopper at the 

bottom of the basin and grit slurry is pumped to the separator, while the overflow rejoins the 

mainstream.  The separator further concentrates the grit through centrifugal force.  Carrier water 

and lighter organics exit the separator and return to the grit basins.  The heavier grit falls into the 

grit classifier, where plant water is used to wash organics from the grit.  The settled grit is carried 

up an inclined screw auger, allowing the grit to dewater before falling into a grit hopper for offsite 

disposal. The grit hopper discharges the grit into a bag contained in a rolling dumpster. The top 

portion of the bag is covered by a canvas protective cover to shield the bag from wind or UV 

damage. The washwater and organics overflow the classifier weir and are sent to the plant drain. 

Screened and degritted wastewater enters the the SAFE Diversion box, which diverts water 

between the fine screens and the SAFE system.  Up to 1.88 mgd, the capacity of the MBR, is pumped 

to the fine screens.  At flows exceeding 1.88 mgd, the flow control valve at the fine screens influent 

regulates the flow, fills the diversion box and eventually overflows a weir.  The overflow is sent to 

the SAFE Settle Tank that feeds the SAFE Filter system by gravity once the SAFE Settle tank is at 

capacity.  The design criteria for the influent coarse screens and grit removal headworks system are 

provided in Table 4-2. 

Table 4-2: Influent Coarse Screening and Grit Removal Design Criteria  

PARAMETER VALUE 

Area Number  
Location 
OEM 
 
Procurement Timing 

21 - Headworks 
Headworks Area  
Kusters Zima, Huber, Lakeside Equipment, Vulcan, Headworks 
Inc., Westech, Parkson, Duperon, Hydrodyne  
Early, Submittals for 60% design 

Process Objectives  Removes screenings and grit, washes screenings and grit and 
returns organics to the mainstream, compacts screenings and 
grit, conveys screenings and grit into bags that go to 
dumpsters. 



City of Morro Bay, California | DRAFT Basis of Design Memorandum 

 

   
| Facility Design Criteria 4-3 

PARAMETER VALUE 

Operational Summary Flow enters the plant upstream of the packaged headworks 
(coarse screens and grit removal). Flow is pumped from sea 
level up to the plant (by others), passes through flow meters 
to measure influent, and enters one of the two packaged 
headworks units.  The smaller meter is used all of the time.  
The larger meter is used in parallel with the smaller meter 
during high-flow periods.  
 
Flow passes through the coarse bar screen first, then enters 
the vortex grit removal basin. From the grit removal basin, 
flow is piped to the SAFE System Diversion Box.  

Influent Flow Meters  
-# Units/Treatment Trains  
-Design Flow Range per Unit 
 
-Type   
-Diameter  

 
-Voltage  
-Control Type  
-Protective Coatings Required  
-Procurement Type  
-Procurement Timing  

 
2 
Small meter: 0.2 to 4.22 MGD 
Large meter: 0.7 to 8.14 MGD 
Magnetic  
Small meter:  10"  
Large meter:  14" 
120 
Plant PLC 
Epoxy with polyurethane 
General Contract / Purchase Order 
Normal 

Coarse Screens 
-# Units/Treatment Trains  
-Design Flow per Unit 
-Total System Design Capacity 
-Type  
-Screen Opening 
-Screen Channel Width 
-Motor Horsepower  
-Drive type  
-Voltage  
-Control Type  
 
-Equipment Housing Material 
-Wetted Components Material 
-Protective Coatings Required  
-Procurement Type  
-Procurement Timing  
-Listed Manufacturers  

 
2 @ 100% each, 1 duty/ 1 standby 
8.14 MGD 
8.14 MGD 
Bar Screen 
1/4" 
3' minimum 
2 hp maximum 
Constant Speed  
480 
Local vendor control panel with Plant PLC start/stop and 
monitoring 
316 SS Channels  
316 SS 
Epoxy with polyurethane on non SS metals 
OEM Headworks Package System 
Early procurement, submittals for 60% design 
Manufacturer selection by Headworks Package OEM  

Coarse Screenings Conveyance and 
Washer/Compactor  

-# Units  
-Type  
-Dumpster Size 
-Motor Horsepower  
-Drive Type  
-Voltage  
-Control Type  
-Wetted Components Material 
-Protective Coatings Required  
-Procurement Type  

 
 
1 per screen  
Integrated Screw-Auger Conveyor  
4-8 yd³ 
2 hp maximum 
Constant Speed  
480 
Headworks Package Control Panel 
316 SS 
Epoxy with polyurethane on non SS metals 
Part of Headworks Package 



DRAFT Basis of Design Memorandum | City of Morro Bay, California 

 

4-4 Facility Design Criteria | May 2019 

PARAMETER VALUE 

Coarse Screenings Conveyance (if required by 
Vendor Layout) 

-# Units  
-Type  
-Diameter  
-Motor Horsepower  
-Drive Type  
-Voltage  
-Control Type  
-Wetted Components Material 
-Protective Coatings Required  
-Procurement Type  

 
 
1 per screen  
Screw-Auger Conveyor  
6" minimum 
3 hp maximum 
Constant Speed  
480 
Headworks Package Control Panel 
316 SS  
Epoxy with polyurethane on non SS metals 
Part of Headworks Package 

Vortex Grit Basin 
-# Units/Treatment Trains  
-Design Flow per Unit 
-Type  
-Basin Diameter 
-Motor Horsepower 
-Drive Type 
-Voltage  
-Control Type  
-Equipment Housing Material 
-Shaft Material  
-Blade Material  
-Protective Coatings Required  
-Procurement Type  

 
2 @ 100% each  
8.14 MGD 
Packaged Vortex Grit 
10' minimum 
1 hp maximum 
Constant Speed 
480 
Headworks Package Control Panel 
316 SS Packaged Unit 
316 SS 
316 SS 
Epoxy with polyurethane on non SS metals 
Part of Headworks Package 

Grit Pump  
-# Units/Treatment Trains  
-Rated Flow 
-Head  
-Type  
-Motor Horsepower  
-Drive Type 
-Voltage  
-Control Type 
 
-Pump Housing Material 
-Shaft Material  
-Impeller Material  
-Protective Coatings Required  
-Procurement Type  
-Listed Manufacturers 

 
1 per Grit Basin  
250 gpm 
25 feet  
End Suction Centrifugal 
5hp maximum 
Constant Speed or VFD 
480 
Headworks Package Control Panel 
Epoxy lined cast iron 
Carbon steel, AISI 1045 
High chrome cast iron, ASTM A532 Type III or Ni-Hard, Brinell 
500+ 
Epoxy with polyurethane on non SS metals 
Part of Headworks Package 
Manufacturer selection by Headworks Package OEM 

Grit Washing and Dewatering  
-# Units/Treatment Trains  
-Type  
-Dumpster Size 
-Motor Horsepower  
-Drive Type  
-Voltage  
-Control Type  
-Equipment Housing Material 
-Shaft & Auger Material  
-Protective Coatings Required  
-Procurement Type  

 
1 per Grit Basin  
Screw-Auger Conveyor 
4-8 yd³ 
3 hp maximum 
Constant Speed 
480 
Headworks Package Control Panel 
316 SS 
Carbon Steel or SS 
Epoxy with polyurethane on non SS metals 
Part of Headworks Package 



City of Morro Bay, California | DRAFT Basis of Design Memorandum 

 

   
| Facility Design Criteria 4-5 

4.1.2 Fine Screening  

The fine screening system removes trash and fibrous materials such as hair and paper to protect 

the membranes and prolong their life.  Flow from the SAFE diversion box is discharged to the fine 

screens at a maximum flow of 1.88 mgd, the maximum capacity of the MBR.  The design consists of 

two identical fine screen and washer compactor trains, providing 100% redundancy.  A conveyor is 

shared between the two trains.  Manual bypass valves are also furnished. 

Each fine screening train is comprised of a perforated plate drum screen and washer compactor.  

Floating and suspended materials are retained by the screen basket.  The basket starts to rotate 

when a preset upstream water level is exceeded due to screen surface blinding.  The rotating screen 

drum lifts the screenings and drops them into a trough.  Screenings removal from the drum is 

supported by a scraper brush and a spray nozzle bar.  A screw conveyor in the trough rotates with 

the drum and transports, dewaters and compacts the screenings, and discharges them into a bag 

contained in a dumpster.  The top portion of the bag is covered by a canvas protective cover to 

shield the bag from wind or UV damage.  Screened wastewater is combined in a pipeline that 

discharges to the BNR-MBR.  Sodium hydroxide feed system is provided to add alkalinity for pH 

control in the biological process, if necessary.  The design criteria for the fine screening design are 

provided in Table 4-3. 

Table 4-3: Fine Screening Design Criteria  

PARAMETER VALUE 

Area Number  
Location 
OEM 
 
 
Procurement Timing 

22 – Fine Screens 
Headworks Area  
Kusters Zima, Huber, Smith & Loveless, Vulcan, Headworks 
Inc, Westech, Parkson, Duperon, Hydrodyne, or equal if 
approved. 
Early, submittals for 90% design 

Process Objectives  Controls flow to the BNR/MBR system to its design capacity 